
 Corresponding author: Ishfaq Showket Mira 
Faculty of science and Engineering, University laval, Quebec, Canada. 

Copyright © 2022 Author(s) retain the copyright of this article. This article is published under the terms of the Creative Commons Attribution Liscense 4.0. 

Emerging Pollutants- A review of current understanding and future 

scenario Ishfaq Showket Mir 1, *, Monaza Rashid 2, Javeed Ahmad Khan 3 and Bisma Dar 4 

1 Faculty of science and Engineering, University laval, Quebec, Canada. 
2 Department of chemistry, University of Szeged, Hungary. 
3 Department of Civil Engineering, Punjab College of Technical Education, Ludhiana, Punjab, India. 
4 Department of Environmental Science, Cluster University Srinagar, Jammu and Kashmir, India. 
[...]
It is then unlikely that the number of other chemicals that exist on the basis of the presumption that the chemicals 

http://creativecommons.org/licenses/by/4.0/deed.en_US
https://wjarr.com/
https://doi.org/10.30574/wjarr.2022.16.2.1119
https://crossmark.crossref.org/dialog/?doi=10.30574/wjarr.2022.16.2.1119&domain=pdf


World Journal of Advanced Research and Reviews, 2022, 16(02), 074–088 

75 

deemed by regulations are by far the most relevant and that they have the highest risk to the atmosphere, public health 
and the economy will be neglected by regional and international lists of approved chemicals (Bell et al., 2011). 
Comparatively recently found classes of unregulated pollutants which exist in aquatic ecosystems, such as 
pharmaceuticals and care products, are pollutants of increasing concerns or emerging pollutants (EPs) and typically 
entail chemicals used in daily life and numerous manufacturing ingredients (Barceló, 2003). A wide variety of inorganic 
and organic pollutants are regulated in surface waters by the regulations listed by the European Commission. (Dulio et 
al., 2018) (EU Parliament, 2008). Associated with agriculture and industrial chemicals have generally been these. 
Nevertheless, regulation is anticipated to widen to encapsulate the latest project of medicines 17b-estradiol (E2), 17a-
ethinylestradiol (EE2) and diclofenac as a priority harmful chemical, the higher number of municipal derived chemicals 
described as EPs (Ashton et al., 2004). EPs are not usually chemicals that are recently created. It may be mentioned that 
three basic groups apply to the word. Substances newly incorporated into the environment are included in the first 
grouping (e.g., industrial additives). The next group consists of compounds that may have been present in the 
atmosphere for several years ago, but their existence has been observed only in recent years and their importance has 
begun to draw attention (e.g., pharmaceuticals) (Geissen et al., 2015). The last group contains chemicals that have been 
recognized for a longer period of time, and only recently have their possible harmful effects on human health and the 
ecosystem been understood (e.g., hormones) (Wells et al., 2010). The key concern with EPs is that the existing data for 
each of these pollutants is sparse and comparatively small, and the relevant detection techniques and instrumentation 
either aren't yet available or are at an introductory stage (Gavrilescu et al., 2015). That's why the identification of these 
micro-pollutants in the environment has only become feasible with steady improvement in analytical analysis and 
evaluation methods. In other words, it is still not clear for several ECs, the potential risk they pose for the environment 
and public health has been explained, while monitoring strategies and appropriate technologies for further 
contamination mitigation are still being developed. It is most important to take into account the role of these pollutants 
in the environment, because they do not occur separately, but as a complex combination, which may contribute to 
undesirable synergistic impacts. The prevalence in the environment of a large range of potentially harmful EPs 
permeates a need to recognize their existence, fate and environmental impacts.  

This reviews explains current information on the occurrence of EPs in wastewater and surface water. Areas of concern 
said to be underexplored are addressed from the data collection and broader studies. This include: spatiotemporal 
heterogeneity of EPs in wastewater and river water, separation of EPs into solid matter during the treating of 
wastewater, destiny of EPs in aquatic environments and toxicological effects of EPs.  

2. Present Understanding of EPs occurrence  

Table 1 Important classes of emerging pollutants. (Petrie et al., 2015) 

 Emerging Pollutant 
Groups  

   Examples  

Pharmaceuticals  

Antibiotics  Trimethoprim, erythromycin, amoxicillin, lincomycin, sulfamethaxozole, chloramphenicol  

Analgesics  Ibuprofene, diclofenac, paracetamol, codein, acetaminophen, acetylsalicilyc acid, fenoprofen  

Psychiatric drugs  Diazepam, carbamazepine, primidone, salbutamol  

Beta-Blockers  Metoprolol, propanolol, timolol, atenolol, sotalol  

Antiepileptic  Carbamazepine, Gabapentin  

Steroid Estrogen  Estrone, 17b-estradiol  

H2 Receptor Agonist  Ranitidine, Cimetidine  

Anti-depressants  Venlafaxine, Dosulepin, Amitriptyline, Nortriptyline  

Metabolite  Nortramadol, Norcodiene, Normorphine, Norbuprenorphine, Norfentanyl,  

Norpropoxyphene, Nordiazepam, 7-Aminonitrazepam, Norketamine, Benzoylecgonine, 
Norcocaine, Cocaethylene, 6-acetylmorphine  

Personal  Care  Products (PCPs)  

Antibacterial  Triclosan  



World Journal of Advanced Research and Reviews, 2022, 16(02), 074–088 

76 

Plasticizer  Bis-phenol A  

Preservative  Methylparaben, Ethylparaben, Propylparaben, Butylparaben  

Fragrances  Nitro, polycyclic and macrocyclic musks, phthalates  

Sun-screen agents  1-benzophenone, 2-benzophenone, 3–benzophenone, 4-benzophenone, methylbenzylidene 
camphor  

Endocrine Disruptors  Octylphenols, nonylphenols  

Surfactants  Alkylphenol ethoxylates, 4-nonylphnol, 4-octylphenol,  

Fire Retarders  Polybrominated diphenyl ethers (PBDEs), Tris (2-chloroethyl)phosphate, 
Hexabromocyclododecanes (HBCDs)  

Industrial Additives  Aromatic sulfonates  

Gasoline additives  Dialkyline ethers  

 

The existence of EPs in the ecosystem is primarily due to the emission from treatment facilities of waste water. The 
most widely used and researched methods are traditional secondary processes (activated sludge and trickling filters) 
and are thus reflected in this study. Such procedures, however are not meant to extract EPs prior to their release into 
water bodies, like rivers, reservoirs and coastal areas. EPs involve a wide range of natural and synthetic substances that 
are considered potential threats, but adequate information still isn't known for all the different EPs .Important classes 
of emerging pollutants are shown in Table 1. Substances like medicines, personal care products (PCPs), endocrine 
disrupting chemicals (EDCs), steroids, hormones, inhibitors of solvents and surfactants, fire retardants, toxins, synthetic 
substitutes, nanoparticles, and fuel additives are contained in EPs (Gogoi et al., 2018). 

Some of these pollutants occur and remain to a larger degree in the environment, not just in urban countries, but in 
rural communities as well. Examples of most common pollutants and their key characteristics are listed in Table 2. In 
the ecosystem, certain contaminants are restrictive and do not decay (e.g., heavy metals). Prolonged organic 
contaminants (e.g., DDT, EDTA, per fluorinated compounds) are compostable, yet so often medicines are compostable 
at a very slow pace (e.g., carbamazepine, sulfamethoxazole). Polar water soluble chemicals that are persistent can 
quickly penetrate into water. This should be remembered that while certain toxins are not permanent in the 
environment and thus can be changed by natural phenomena, their continual penetration from different sources (e.g. 
discharges of wastewater treatment plants) enhances and retains their existence in waterways and the potential 
adverse effects on aquatic life.  

Table 2 Common examples of emerging pollutants with their characteristics. (Stefanakis and Becker, 2015) 

Pollutant  Origin  Persistence  Distribution  

Nonylphenol   Non-ionic surfactants 
degradation  

Intermediately 
persistent  

Sludge,  wastewater, 
sediments  

Bis-phenol A  Resins, epoxy  No bioaccumulation  Water from surface and 
ground  

Animal medicines  Aquacultures, pastures  Persistent  Soil, sediment, water  

Phthalates  Non-biodegradable plastics  Medium persistent  Soil, sludge  

Nanoparticles  

  

Pesticides, nanomedicines, 
landfill leachates  

Persistent  Soil, sludge ,rivers  

Choloro  alkanes,  

Polybrominated diphenyl ethers  

Flame retardants  Persistent, highly 
bioaccumulative  

Groundwater,  soil,  

sludge  

Steroids  Contraceptives  Moderately 
Persistent  

Water, sludge, 
sediment  

Sulphanoamides, Tetracyclines  Veterinary and human drugs  Slightly Persistent  Soil, sludge, 
groundwater  



World Journal of Advanced Research and Reviews, 2022, 16(02), 074–088 

77 

3. Removal Methodologies for Emerging Pollutants  

Advanced oxidation processes (AOPs) have been used for the degradation of persistent emerging pollutants in water 
and wastewater. The process either mineralizes the pollutants or may convert them into less harmful products. This 
approach has been more often used as a pretreatment unit for other biological treatment such as activated sludge. 
During treatment by AOPs or ozonation, EPs such as pharmaceuticals and pesticides undergo some spontaneous 
changes and series of oxidation reactions that can result in formation of degraded products less harmful than parent 
compounds. The degradation products can be characterized by means of their chemical stability and structure, 
biodegradability and toxicity. However such studies have been found limited for degradation of halogenated organics. 
UV assisted AOPs such as photo-Fenton based process has been utilized as an effective degradation process for these 
compounds. Table 3 below lists the AOPs studied for removal of EPs (Ikehata et al., 2006).  

 Table 3 AOPS studied for degradation of Pesticides 

Process  Oxidants used  Chemicals  Energy sources  Remarks  

Fenton  Hydrogen 
peroxide  

Ferrous ion  None  Formation  of  

Sludge  

Photo -Fenton  Hydrogen 
peroxide  

Ferric ion  Ultraviolet (UV) radiation 
or visible light  

  

Anodic Fenton  Hydrogen 
Peroxide  

Iron Electrode  Electric current  Fenton based reactions 
occur in Anodic half cell  

Photoelectro Fenton  Hydrogen 
peroxide  

Iron electrode  UV  or  solar  

radiation  

  

Ozonation  Ozone  Hydroxyl Ion  None  pH >8  

Ozonation/ 
 H2O2/ UV  

Ozone, H2O2  None  UV radiation    

Heterogeneous 
Photocatalysis  

None  Titanium 
dioxide  

UV  or  solar  

radiation  

  

 

 

Removal Rate of Emerging Pollutants 

Figure 1 Removal Rate in Percentage for each class of compounds calculated from average concentration between 
effluent and influent (Deblonde et al., 2011)  



World Journal of Advanced Research and Reviews, 2022, 16(02), 074–088 

78 

Activated carbon adsorption would be an efficient strategy among the various methods to minimize micro pollutant 
disposal into the aquatic ecosystem, and a large-scale project has been conducted at the Seine Centre (240,000 m3/d-
Paris, France) wastewater treatment facility. Although most of the available works explored fixed bed or contact 
reactors with a different separation stage, this study examined new types of tertiary treatment based on a fluidized bed 
containing a high amount of activated carbon, renewed continually. The objectives of the study were to assess the 
efficiency of the working fluidized bed operating with micro grain activated carbon (μCAG) on both emerging 
micropollutants and other quality parameters of wastewater and then to correlate its performance and applicability to 
Powdered activated carbon. In the μGAC configuration, conventional criteria of waste water quality parameters, 
pharmaceuticals and hormones and other emerging contaminants were observed. With μGAC, pharmaceuticals and 
hormones are well removed (50 to N90 %). It also achieves removals of 50 to N90 % for Alkyl phenols, bisphenol A, 
parabens, sweeteners and pesticides. UV absorption at 254 nm, organic dissolved carbon and removal of 
micropollutants are well correlated. With μGAC, elimination of NH4, NO2 and total suspended solids occurs. The 
performances obtained with μGAC are comparable to those with activated carbon powder (Mailler et al., 2016).  

From the average concentration between all the effluent and the influent, the removal percentage were determined as 
shown in Fig-1. Nevertheless, negative results have been obtained for some compounds when measuring the removal 
effectiveness. The negative results may be explained by the lack of data for molecules with small quantities such as 
Fenofibric acid, Indomethacin, and Iotalamic acid (contrast media). All these studies included primary, secondary and 
tertiary treatment. The contaminants that are most effectively removed in a treatment plant with an active sludge 
process are phthalates, which have a removal efficiency of over 90%, and psychostimulants, which have a removal 
efficiency of about 97% (Bendz et al., 2005). Bisphenol A is removed with about70% of effectiveness (Gómez et al., 
2007). Therapeutic molecules such as analgesics, antiinflammatories, and beta-blockers are the least removed (30–
40%). This finding is consistent with the recent data collected, during a report commissioned in France in 2009-2010. 
In treatment facilities, prescription products found in wastewater may be biologically degraded and finish up in water 
bodies or captured by sludge. Sludge can be used in farmland as fertilisers, and these substances can pass through the 
soil and enter groundwater. Lowremoval-rate molecules are likely to be contained in various environmental media and 
can have an impact on ecosystems.  

Grape stalk has been used to evaluate its effectiveness as a sorbent for the removal of a fluoroquinolone antibiotic and 
an azo dye. Both compounds behaved in a pseudo first order kinetic mechanism. Absorption mechanism was held 
responsible for the removal of these compounds by grape stalk action. The study suggests use of a suitable biomass 
material used for the preliminary treatment with an objective to reduce the concentrations of toxic substances to be 
discharged. The grape stalk properties such as lower contact time for adsorption, capacity of sorption, no preliminary 
treatment requirement and burning under optimum conditions make it a suitable biomass material to be used for the 
effective removal of some ECs (Nurchi et al., 2019).  

Table 4 Removal Efficiency of some EPs in Constructed Wetlands 

Emerging Pollutant  Removal Efficiency Range (%)  

Ibuprofen  45-80  

Ketoprofen  47-90  

Naproxen  27-92  

Carbamazepine  16-87  

Galaxolide  67-90  

Diclofenac  17-96  

Tramadol  12-85  

Paracetamol  90-100  

Triclosan  62-93  

Due to low energy, operating and maintenance costs and high treatment quality, constructed wetlands (CWs) can be a 
promising option as tertiary, but also as primary and secondary treatment systems (for organic and nutrient removal). 
While research into the removal of EPs (particularly pharmaceuticals and personal care products) in constructed 
wetlands has increased in recent years, the substantial results of work have been performed on a small scale (laboratory, 



World Journal of Advanced Research and Reviews, 2022, 16(02), 074–088 

79 

pilot), as well as little data on the large-scale use of constructed wetlands is available. Table 6 presents some removal 
efficiencies of Eps by different configurations of constructed wetlands (Vasilachi et al., 2021).  

Anaerobic membrane bioreactors (AmMBR) are cutting-edge technologies for treating influents of different pollutant 
concentrations. AmMBR is based on anaerobic digestion technique, which is characterised by stability and microbial 
availability, as well as strong toxic tolerance, resulting in high EP biodegradation efficiency. In addition, AmMBR can 
produce biogas in considerably greater amounts than the traditional anaerobic biodegradation method, meaning that 
the removal of EPs from liquid effluents is increasingly used. Although the efficiency of biogas production in a typical 
anaerobic process is determined by methanogenic bacteria, solids retention time (SRT), and hydraulic retention time 
(HRT), but in AnMBR, there is a high and stable cell concentration based on a reasonable high hydraulic load and 
sufficient mixing as a result of fully decoupling HRT from SRT, since membranes prohibit biomass from being flushed 